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TEST RESULTS AS PER 1S:16205 (Pt-24):2018

PARTICULARS OF SAMPLE SUBMITTED

Sample details : DWC Pipe for "Conduit Systems for Cable Management”. As stated by party.

AT Heal i | Letter

[eatiD /Date: 21.01.2019

o Adtedar Ay

Grade/Variety/Type/Size/Class : 50 mm OD

1 a1 ; Batch Nof Lot No./Model : Nil

sricmdl ot fGolis Date of manufacturing * Nil

Uit wiggor @ [Sofi® /Date of sample received : 04.02 2018

Odlemn 49w (Test Duration £ 05.02.2019 to 11.03.2019

WISl @] AR /Qty of sample received : 3 Nos x 3 mir. + Couplers 06 Nos + End Cap 02 Nos
Ut el it [Baifd Condition of receipt of sample  : Good

Aot faammAny other details : Brand : "PROMAGIC"

1. This report, in full or part, shall not be published, advertised, used for any legal action, unless prior permission

has been secured.
2, This test report is only for the sample tested.

SUPPLEMENTRY INFORMATIONS

2 Feference to sampling procedure wherever applicable : Supplied by the party

&) Supporting decuments for the measurements taken and : As given in Part-C
Results derived like graphs, tables, sketches andior
Fhotographs as appropriate to test report, if any {to be attachad)

c} Deviation from the test methods as prescribed in : Nil

Relevant work instruction, if any

Alok Sahu — Chiel Manager (T.S.) R.M. Mishra — Princi

folerm e eyl s )

I Dircetor & Head

33%@[ &HIGR /Authorised Signatory 3fe EHIBR [Authorised Signatory
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«- paRT-CHN - ;
s TEST RESULTS AS PER 15:16205 [(Pt-24):2018 = |
?ﬂ ‘:-:I; :se Name of test Linit _T?elftta::::l:le Specified Requirements :
[ Conduil shall be marked i such way that it can be
01. - Marking — || Conforms | indetified in the manofaciurers or responsible
| vendor's literature.
02. [ 80 | Dimension
Omside Diameter mim 30.3 50.0
Tolerence iTi) {+)0.31 {1 1.0, (<3 0.0
Indide diameter (Min) i =l R | 37.0
03, 9.0 Construction - ~ Conforms | Within the conduil system there shall be no sharp
9.1 edue burrs or surface projection which are likely to
| damage insulated conductors or cables or inflict injury
Lo the installer or user.
| Compliance is checked by inspection if nccessary
E | afier culling the sample apart.
i 1.1 Mechanical Properties L
5. 10.2 Compression test e Conforms | There shall be no cracking allowing the ingress of
| k (@450 N & 5 % deflection Light or waler between inside and outside.
(e, 1.3 Impact test & -5= 1" C for 2 -- Conforms | There shall be no cracking allowing the ingress of
hrs. 3 kg weight, 300 mm light or water hetween inside and outside.
height
o7 14.0 | External Influences {as per IS 16205 part 24 / Part 1) il
I4.1 | Degree of Protection (TP-67)
mﬁ]‘l_]_Jegree ol Proleclion ingress - Conforms The assemhly tested for numereral; 6, shall be deemed |
of forein solid ohject (TP &%) o have passed the lest il there 18 no ingress of dust
vigible to normal or corrected wvision with ool
magnification.
na. b} Degree of Protection Ingress -- Conforms | The assembly tested for numereral; 7, shall be deemed
ot water ohject (TP X7) L have passed the test 1 there 15 not sutficient ingress
of water to form a drop visible to normal or corrected |
| vision with out magnification.
09. 1540 | Electromagnetic - Conforms | Product Covers by this standard use, passive in
Compatibility respect of electromagnetic influences. (emission
i and immunity)
Remarks:- Nil R

Mote:
1}
2]
3]

Szlection of samples for individual test has been done in accordance with respective Clause of 1516205 (Pe-24) 2014

Details of test sub-contractad: Nil

RFemoant samples will be dispesed after 2 months from the date of issue of test repar.

D

Alok Sahu — Chief Manager (T.5.)

Gﬂﬁg_d &HIER (Authorised Signatory

R.M. Mishra — Frigtipal Director & Head
JfERGFA EXABR (Authorised Signatory
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TEST RESULTS AS PER 18:16205 (Pt-24):2018 '
PART-A
PARTICULARS OF SAMPLE SUBMITTED '
Sample details | DWC Pipe for “Conduit Systems for Cable Management”. As stated by party. “
Dl Hest WD | Lelter
fEatics /Date: 21.01.2019
s (RlTET Hider
Grade/Variety/Type/Size/Class . 63 mm OD
a0 @l ¢ Batch No/ Let No./Madel * Nil
TGl @ [ias Date of manufacturing - Nil
T ol w1 [8wtias :Date of sample received - 04.02.2019
CHigin el Test Duration : 05.02.2019 to 11.03.2019
ol ol 7 Qty of sample received : 3 Nos x 3 mtr. + Couplers 08 Nos + End Cap 02 Nos

ureT iyl o el (Condition of receipt of sample  : Good
o felauiAny other details

: Brand ; "PROMAGIC” ‘

T,

2

This report, in full or part, shall not be published, advertised

has been securad.

This test report is only for the sample tested,

. used for any legal action, unless prior permission

- RT-B]

SUPPLEMENTRY INFORMATIONS

a)
b)

g

Reference to sampling procedure wherever applicable
Supporting documents for the measurements taken and

Results derived like graphs, tables, sketches andior
Photographs as appropriate to test report, if any (to be attached)
Deviation from the test methods as prescribed in

Relevant work instruction, if any

3 Supplied by the party
As given in Part-C ‘

il

Alok Sahu — Chief Manager (T.S.)
&XIGR /Authorised Signatory

A

Altra s

PR .2 Contd.. 2 |

R.M. Mishra -

{Authorised Signatory
|
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| 4 TEST RESULTS AS PER 1S:16205 (Pt-24):2018 -
;qu Li;:.:“ l MName of test Unit 'E.el::;::::lle [ / Specified Requirements
' Conduit shall be marked in such way that it can he
01, - Marking -- Conlorms | indetified in the manufacturers or responsible
| | vendor’s literature,
02, 5.0 | Dimension ]
Oulside Dinmeter mim 6326 63.0
Tulerence mm (1026 (H11.2, (-} 0.0
Indide diameter {Min) T 5148 470
3. L Construction -- Conforms | Within the conduit system there shall be no sharp
9.1 edge buirs or surface projection which are likcly to |
damage msulated conductors or cables or inflict injury
tor the installer or user.
Compliance is checked by inspection if necessary
| after cutling the sample apart,
04, 1.1 Mechanical Properties {
04, 0.2 Compression test - Conforms | There shall be no cracking allowing the ingress of
e 450 N & 5 %o dellection Light or water between inside and outside.
0. 10.3 Impact test @ -51 17C for 2 == Conforms | ‘There shall be no eracking allowing the ingress of
hrs, 3 kg weight, 400 mm lizht or water between inside and outside.
e height ,
07, 140 | External Influences (as per IS 16205 part 24 / Part 1}
14.1 Degree of Protection (IP-67)
a) Degree of Proteclion inpress -- Conforms | The assemhbly tested for numereral; 6, shall be deemed
of forein solid object (TP 6X) to have passed the Lest if there is no ingress of dust
visible to normal or corrected vision with oul
: magnilication. :
8, b} Degree of Protection ingress -- Conforms | The assembly tested for numereral: 7, shall be deemed
ol waler object (1 X7) to have passed the test if there is not sullicient ingress
of water to form a drop vizible to normal or corrected
vision with out magnification,
[ 9, 15.0 | Electromagnetic -- Conforms | Product Covers by this standard use, passive in
Compatibility respect of electromagnetic influences. (emission
| i and fmmunity)
. PART-D
| Remarks:- Nil

Mote:

Selection of samples for individual test has been dose insccordance with respective Clause of [S:162065 (Fr-24) : 2018

Dtails of test sub-conbracted: Wil

Remnant samplas will be dispesed afler 3 months from the date of issue of test report

. =

Alok Sahu — Chief Manager (T.5.)
afdibd =R fAuthorised Signatory

R.M. Mishra — Pripcipal Dircetor & Iead
afdipa SR /Authorised Signatory




